
 

City Council Meeting 
Regular Session 

June 10, 2025 



 

City Administrator Memo     



 

 

To Mayor and City Council 
From Ryan Heiar, City Administrator 
Date June 6, 2025 
Re City Council Agenda June 10, 2025 

Consent Agenda 
The following items are on the consent agenda and 
included in the packet: 

• City Council Minutes (05/27/25) 
• Pay Application #3, North Liberty Road Trail, 

Metro Pavers, Inc., $92,295.66 
• Change Order #1, North Liberty Road Trail, Metro 

Pavers, Inc., $11,977.20 
• Claims 

Local Option Sales Tax Discussion 
Please see enclosed memo and exhibits.  

Greater Iowa City Small Business Support 
In December of 2024, the City Council approved an agreement with Greater IC to 
[...]
837,841$     887,841$     937,841$     1,012,841$     1,087,841$     1,162,841$     1,237,841$     1,312,841$     1,387,841$     1,462,841$     1,537,841$     1,612,841$     1,687,841$     1,762,841$     1,837,841$     1,912,841$     1,987,841$     
50,000$    50,000$    75,000$    75,000$    75,000$    75,000$    75,000$    75,000$    75,000$    75,000$    75,000$    75,000$    75,000$    75,000$    75,000$    75,000$    75,000$    

887,841$     937,841$     1,012,841$     1,087,841$     1,162,841$     1,237,841$     1,312,841$     1,387,841$    1,462,841$    1,537,841$     1,612,841$     1,687,841$    1,762,841$     1,837,841$    1,912,841$     1,987,841$    2,062,841$    

4,257,912$     4,557,912$     4,932,912$     5,307,912$     5,682,912$     6,057,912$    6,432,912$     6,807,912$    7,182,912$    7,557,912$     7,932,912$     8,307,912$    8,682,912$     9,057,912$    9,432,912$     9,807,912$    10,182,912$    

1,840,000$    1,940,000$    2,040,000$     2,140,000$     2,240,000$    2,340,000$    2,440,000$     2,540,000$    2,640,000$     2,740,000$    2,840,000$     2,940,000$     3,040,000$     3,140,000$     3,240,000$    3,340,000$     3,440,000$     
2,417,912$     2,617,912$     2,892,912$    3,167,912$     3,442,912$     3,717,912$     3,992,912$     4,267,912$    4,542,912$     4,817,912$     5,092,912$     5,367,912$    5,642,912$     5,917,912$     6,192,912$     6,467,912$     6,742,912$    

4



City of North Liberty – 2025   Ordinance Number 2025-08 
Page: 1 

Ordinance No. 2025-08 
 

AN ORDINANCE AMENDING CHAPTER 92.02, ENTITLED 
"RATES FOR SERVICE," OF THE MUNICIPAL CODE OF NORTH 
LIBERTY BY ADOPTING A NEW SECTION 92.02 TO INCREASE 
THE CHARGES FOR WATER USED 

 
BE IT ORDAINED BY THE CITY COUNCIL OF THE CITY OF NORTH LIBERTY, 
IOWA: 
 
SECTION 1. AMENDMENT  Chapter 92.02 “Rates for Service," of the Municipal Code of 
North Liberty be, and the same is hereby amended, by repealing Section 92.02 therein, 
and enacting in lieu thereof new sections to be codified the same to read as follows: 
 

92.02 RATES FOR SERVICE.   
 

Gallons Used Per Month Rate 
First 1,000 gallons $18.49 
All over 1,000 gallons $ 7.43 

 
Service to industrial establishments may be by contract, if the City finds such an 
arrangement to be in the best interest of the City. 
 
SECTION 2.  REPEALER.  All Ordinances and parts of ordinances in conflict with the 
provisions of this Ordinance are hereby repealed. 
 
SECTION 3.  SEVERABILITY.  If any section, provision or part of this Ordinance shall be 
adjudged invalid or unconstitutional, such adjudication shall not affect the validity of the 
Ordinance as a whole or any section, provision or part thereof not adjudged invalid or 
unconstitutional. 
 
SECTION 4. WHEN EFFECTIVE. This ordinance shall be in effect from and after its final 
passage, approval and publication as on July 1, 2025.   
 
First reading on May 13, 2025.  
Second reading on May 27, 2025. 
Third and final reading  
 
 
 



City of North Liberty – 2025   Ordinance Number 2025-08 
Page: 2 

CITY OF NORTH LIBERTY: 
 
 
___________________________________ 
CHRIS HOFFMAN, MAYOR    
 
 
ATTEST: 
 
I, Tracey Mulcahey, City Clerk of the City of North Liberty, hereby certify that at a meeting of the 
City Council of said City, held on the above date, among other proceedings, the above was 
adopted. 
 
________________________________________ 
TRACEY MULCAHEY, CITY CLERK 
 
 
I certify that the forgoing was published as Ordinance No. 2025-08 in The Gazette on the ___day 
of ___, 2025.   
 
________________________________________      
TRACEY MULCAHEY, CITY CLERK 
 
 



 

Sewer Rate Ordinance 
Amendment 



 R:\!CORP_OP\Reports\Standard\Covers\Reports-Mosaic Covers\!Front Cover (Periwinkle=Wastewater).docx

Wastewater
Treatment Plant
Facility Plan
Update

Report
City of

North Liberty, IA

April 2025



Report for
City of North Liberty, Iowa

Wastewater Treatment Plant Facility Plan Update

Prepared by:

STRAND ASSOCIATES, INC.®

414 South 17th Street, Suite 107
Ames, IA 50010
www.strand.com

April 2025



Strand Associates, Inc.® ES-1 7037.011
April 2025

Executive Summary

Background and Scope

The City of North Liberty, Iowa (City) currently operates a membrane bioreactor (MBR)
wastewater treatment facility (WWTF). The system was originally constructed at its
present location in 1998, with major expansion projects occurring in 2004, 2007, and
2018. The 2004 expansion added a flow equalization (EQ) basin and pumping station.
The 2007 expansion, referred to as Phase I, converted the sequencing batch reactor
process to the currently used MBR, which has been operating since August 2008.
Phase II, which expanded the MBR facilities, added nutrient reduction capability, and
improved solids handling facilities, was completed in 2018.

Because of the City’s geographical location between the Cities of Iowa City and
Cedar Rapids, the community has experienced extremely rapid growth. The population of
the City increased from 5,367 in 2000 to 13,374 people in 2010 and to 20,479 in 2020.
The population projections for this report are based on the 2021 estimated population,
which is approximately 20,875.

Planning for and assisting this rapid growth has been a priority for community leaders
and City staff. To help keep pace with rapid growth and plan for future wastewater
treatment needs, Strand Associates, Inc.® (Strand) has been retained by the City to
prepare a facility plan for the plant. Previously, a facility plan was completed in
June 2013 (revised January 2014 by FOX Engineering, Inc. [now Strand]). The plan
identified several phases for expanding the plant. Phase II, completed in 2018, was
designed to handle a population of 27,800. Phase III was intended to serve a population
of 55,000 and Phase IV would serve a population of approximately 80,000. Because
Phases III and IV were projecting decades into the future, they were high-level
evaluations that identified potential needs and space requirements. The 2014 facility plan
also recognized that these would likely be broken into additional phases. This facility
plan includes updating the existing and projected wastewater flows and loadings, a
review of the capacity and performance of the WWTF, and updating the plan for
expansion of the facility for Phases III and IV.

Basis of Evaluation and Design

The City’s 2021 population is estimated to be approximately 20,875. Projections
provided by the City show that the population is anticipated to grow to around 28,890 by
2030, 40,750 by 2040, and 57,480 by 2050. The WWTF will need to be expanded to keep
pace with community growth.

Current wastewater flows and loads average approximately 1.8 million gallons per
day (MGD) and 3,100 pounds per day (lb/day) of 5-day biochemical oxygen
demand (BOD5). Per capita flows average 90 gallons per capita per day (gpcd), and per



Strand Associates, Inc.® ES-2 7037.011
April 2025

capita BOD5 loading averages around 0.16 pounds per capita per day (ppcd). To project
future wastewater treatment needs based on population growth, flows were projected
assuming 100 gpcd and BOD5 loading was projected assuming 0.17 ppcd. These values
are somewhat higher than the existing data shows, but using these more conservative
values does provide some factor of safety and flexibility in meeting future needs. Existing
data was used to develop peak flow and loads relative to average. Projected flows and
loadings are presented in Table 1.

Because of the rapid growth rate, WWTF flows and loads were prepared based on target
populations rather than a specific year and divided into phases. Phase IIC proposed
improvements are needed to provide treatment for a design population of 28,890
(projected to be reached by approximately year 2030). Phase III would be designed to
provide treatment for a maximum population of 40,750 (projected to be reached by
approximately year 2040). Phase III Improvements would need to be completed by 2030.
Phase IV would be designed for a population of 57,480 (projected to be reached by
approximately year 2050). Phase IV improvements would need to be completed by 2040.
The projected flows and loads for Phases IIA, III and IV, along with the current flows
and loads, are presented in Table 1.

Table 1. Current and Projected Wastewater Flows and Loads
Parameter Current Phase IIC Phase III Phase IV

Average Daily Flow (MGD) 1.77 2.89 4.08 5.75

BOD5 (lb/day) (maximum month) 4,245 5,848 8,220 11,566

TSS (lb/day) (maximum month) 5,070 7,074 10,039 14,222

TKN (lb/day) (maximum month) 657 1026 1,571 2,341

TP (lb/day) (maximum month) 111 191 310 477
Notes:
  TSS=total suspended solids
  TKN=total Kjeldahl nitrogen
  TP=total phosphorus

Existing Facilities

The existing facilities were evaluated in terms of capacity, physical condition, and
performance relative to projected wastewater flows and loads. Several needs were
identified to meet the projected Phase IIC, Phase III, and Phase IV wastewater treatment
needs. These are summarized in Table 2.



Strand Associates, Inc.® ES-3 7037.011
April 2025

Table 2. Summary of Deficiencies
Flow EQ

Increase EQ pumping capacity for Phase III.
Monitor peak flow rates to determine whether additional pumping
capacity is needed before implementation of Phase III.
Increase standby generator capacity to accommodate increased pumping
capacity.
Provide additional EQ basin volume.

Preliminary Treatment
Provide additional screening capacity for Phase IV.
Provide additional grit removal capacity for Phase IV.
Replace the existing grit unit and classifier in Phase III as they are
nearing the end of their useful life.
Provide additional raw wastewater pumping capacity for Phases III and
IV.
Provide additional wet well capacity Phase IV improvements as the wet
well is undersized for the WWTF flows.

Secondary Treatment
Fine Screens

Additional fine screening capacity will be required for Phase IV.
Consider relocating the fine screens to a new preliminary treatment
building to eliminate the issue of flooding the membrane building.

Biological Basins
Provide additional basin capacity for Phase III and Phase IV.
Install submersible mixers in Basins 1A and 2A.
Consider partially blocking off the opening between the anoxic and
aeration basins.

Aeration System
Expand the aeration system for Phases III and IV.
Provide separate air pipe headers to each train to allow more precise
dissolved oxygen (DO) control.
Replace the existing diffuser membranes.

Waste Sludge System
Replace the existing waste activated sludge (WAS) pumps.

Mixed Liquor (ML) Recirculation Pumps
Provide additional pipes for ML return to reduce velocity in the pipe.

Membrane Trains
Provide additional membrane capacity for Phase III and IV flows.
Replace the existing membranes in Phase III.
Replace the coating on the membrane tanks when the membranes are
replaced.



Strand Associates, Inc.® ES-4 7037.011
April 2025

Secondary Treatment (continued)
Permeate Pumps

Pump capacity may be adequate for Phase III.
Additional permeate pumping capacity will be required for Phase IV.

Backpulse Tank
Improve redundancy of effluent metering, which is specifically required
by the National Pollutant Discharge Elimination System permit.

Membrane Aeration System
Additional membrane aeration capacity will be required as more
membranes are added in Phase IV.
Evaluate with membrane supplier adding variable frequency
drives (VFD) and air flow meters to each membrane blower or train to
monitor membrane aeration.

Chemical Feed Systems
No deficiencies are noted at this time.

Compressed Air System
No deficiencies are noted at this time.

Ultraviolet (UV) Disinfection System
Remove the UV system from service and demolish it.

Solids Handling Facilities
Aerobic Digesters

Replace the belts and sheaves on the existing blowers to increase blower
output if additional aeration capacity is required before Phase III.
Evaluate whether the blower pressure relief valves need to be replaced if
the blower discharge pressure changes.
Provide additional digester capacity for Phases III and IV.

Sludge Dewatering
Extend the existing dewatered sludge conveyor through the east wall of
the structure in Phase IIC to allow for additional operational flexibility.
Install a second six-channel dewatering fan press in Phase III to expand
dewatering capacity.

Dewatered Biosolids Storage
Provide additional sludge storage capacity for Phase IIC by installing a
gate to close off the end of the structure.
Provide additional sludge storage buildings for Phases III and IV.

Control Building
Not deficiencies are noted.



Strand Associates, Inc.® ES-5 7037.011
April 2025

Electrical System and Emergency Power
Retire or replace all cable feeders and gear from original plant
construction.
Convert power system to three-phase, three-wire 480-volt (V) high
resistance ground.
Create a “Secondary Selective” redundant power system as expansions
allow.
Replace older generation VFDs that are not related to process upgrades.
Provide consolidated documentation of detailed control wiring MBR.

Separation Requirements and Land Acquisition
Obtain separation waivers from any individuals that wish to build
inhabitable structures within 1,000 feet of the property lines of the
existing facilities.

Collection System Lift Stations
Cedar Springs Lift Station

Install a new davit crane sized to lift the pumps from the wet well.
Construct a building to house the control panel electrical gear.
Level the transformer pad.
Replace pump controller and add data path to plant supervisory control
and data acquisition (SCADA) system.

230th Street Lift Station
Replace pump rails and re-coat piping in the wet well.
Replace manhole steps in the valve vault and add valve extension stems.
Replace the valves that are not functioning.
Construct a building to house the control panel electrical gear.
Replace pump controller and add data path to plant SCADA system.

Progress Park Lift Station
Replace pump rails and re-coat piping in the wet well.
Construct a building to house the control panel electrical gear.
Replace pump controller and add data path to plant SCADA system.

Proposed Improvements

To address the identified needs, proposed improvements for Phases IIC, III, and IV were
developed. These proposed improvements, along with the associated opinion of probable
cost (OPC), are shown in Tables 3, 4, and 5.

The Phase III improvement OPC in Table 4 is presented as Alternative A–Flow EQ or
Alternative B–Peak Flow Treatment. The difference between these two alternatives is
how flows greater than the capacity of the mechanical treatment process are stored or
treated as they enter the WWTF. Alternative A includes adding additional flow EQ basins



Strand Associates, Inc.® ES-6 7037.011
April 2025

and treating the stored water after peak flows subside. Alternative B includes adding a
sidestream treatment process dedicated to treating flows in excess of the mechanical
treatment plant capacity. Additional discussion on these two alternatives is presented in
Section 4 of this report. Alternative A–Flow EQ is recommended for Phase III.

The Phase IV improvement OPC in Table 5 is presented as Alternative A–Grit Removal
Before Pumping or Alternative B–Grit Removal After Pumping. The difference between
these two alternatives is the location of grit removal in the treatment process.
Alternative A requires the grit removal capacity to be larger than Alternative B because
all wastewater would be routed through grit removal as it enters the WWTF. The grit
removal system in Alternative B has a smaller capacity because it is sized to only treat
the capacity of the secondary treatment process and would not treat any influent that is
pumped to EQ. The potential for grit to accumulate in the EQ basin in Alternative B is
higher than Alternative A. There is less than a 3 percent difference between
Alternatives A and B, which is considered to be equivalent in a study-level OPC.
Improvements for Phase IV are not projected to be needed until approximately 2040.
Proposed Phase IV improvements alternatives are recommended to be re-evaluated in a